ssamonias. FCC RADIO TEST REPORT Report No. : FG9D3102

LTE Band 4

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

pectrum 2 2
Ref Level 30.00 Gbm  Offset 1170 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.70 0B & RBW 100 kHz
o att I0dE SWT 19 us @ VBW 300 KMz Mode Auto FFT e att ande SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Markar
Type | Ref | Tre | X-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 17112243 GHz 17.48 dbm ML 1 17112123 Ghz 17.98 dem
TL 1 171027123 GHz .47 dbm Occ Bw 1.180E19161 MHz T1 1 1.71027722 GHz 6,11 dBm Occ Bw 1.180E19161 MHz
T2 i 171145205 GHz .45 dem T2 i 171145804 GHz 7.89 dém
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Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

pectrum - pectrum -
Ref Level 30.00 cbm  Offset 1170 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.70 o & RBW 100 khz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode Auto FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.69 dBm mi1] 17.49 dBm
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Marker Marker
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML T 1,7318347 GHz 17.69 dom [ 1 17323442 GHz 17.43 dem
T 1 1,73128921 GHz 9,19 d8m 0cc Bw 1.162B37163 MHz T 1 1,7312952 GHz 8,26 dBm 0cc Bw 1.156843157 MHz
T2 1 1.73245205 GHz 9.61 dbm T2 1 1.73245205 GHz 10.02 dam

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

trum . pectrum .
Ref Level 30.00 Gbm  Offset 1170 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.70 0B & RBW 100 kHz
o art 0de  SWT 18 us @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 18.48 dBm Mi[1] 18.54 dBm
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 17537877 GHz 18.48 dbm ML 1 17539656 GHz 18.54 dBm
TL 1 175353596 GHz 10.25 dBm Occ Bw 1.152637163 MHz T1 1 1.75354795 GHz 9,24 dBm Occ Bw 1.188E31169 MHz
T2 i 17546988 GHz 8.93 dem T2 i 1.75471678 GHz 9.33 dém
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D3102

LTE Band 4

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum - -
Ref Level 30.00 Gbm  Offset 1170 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.70 0B & RBW 100 kHz
o att I0dE SWT 19 us @ VBW 300 KMz Mode Auto FFT e att ande SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 19,73 dBm mi1] 17.84 dBm
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Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 1.710582 GHz 19.73 dbm ML 1 1.710862 GHz 17.84 dBm
TL 1 17102023 GHz 8.99 dbm Occ Bw 1.158841159 MHz T1 1 1.7102123 GHz 3,60 dBm Occ Bw 1.158841159 MHz
T2 i 17113611 GHz 8.71 dém T2 i 1.7113711 GHz .73 dém
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum - pectrum -
Ref Level 30.00 Gbm  Offset 1170 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.70 0B & RBW 100 kHz
o att I0dE SWT 195 @ VBW 300 kHz  Mode Auta FFT e att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
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Marker Markar
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1730742 GHz 19.74 dém Ml i 1730762 GHz 16.73 dém
TL 1 17301923 GHz 9.24 dBm occ Bw 1.168831169 MHz 1 1 1.7302123 GHz 9.00 dBm occ Bw 1.158841159 MHz
T2 i 17313611 GHz 11.65 dém T2 i 1.7313711 GHz .20 dém
trum . pectrum .
Ref Level 30.00 Gbm  Offset 1170 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.70 0B & RBW 100 kHz
o art 0de  SWT 18 us @ VBW 300 kHz  Mode Auto FFT o Att 30dB SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 1007100
[@ 1Pk M |
Mi[1] 18.77 dBm Mi[1] 16.10 dBm
o ) X 1.75416800 GHz - ) 1.75428800 GHz
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Marker Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value ¥-value | _Function | Function Result |
M1 1 1.754168 GHz 18.77 dém M1 1 1.754288 GHz 14.10 dBm
TL 1 17536089 GHz 8.37 dem Oce Bw 1.188B11169 MHz T1 1 1.7536389 GHz 10,1 dém Occ Bw 1.148B51149 MHz
T2 i 17547977 GHz .12 dbm T2 i 1.7547877 GHz 9.37 dém
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D3102

LTE Band 4

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum - -
Ref Level 30.00 Gbm  Offset 1170 db = RBW 300 khz RefLevel 20.00 dbm  Offset 11.70 OB & RBW 300 kHz
o att 0GB SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT e att A0 BWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
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Marker Markar
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML T 1711244 GHz 21.52 dém ML 1 1.71116% GHz 21.45 dBm
TL 1 17104845 GHz 11.08 dBm Occ Bw 1.458541459 MHz T1 1 1.7105045 GHz 10.89 dBm Occ Bw 1.438561439 MHz
T2 i 17119431 GHz 10.50 dBm T2 i 1.7118431 GHz 10.63 dém

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum - pectrum -
Ref Level 30.00 Gbm  Offset 1170 db = RBW 300 khz RefLevel 20.00 dbm  Offset 11.70 OB & RBW 300 kHz
o att 0GB SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 21.36 dBim Mi[1] 21.77 dBm)
2 1.7287440 GHz - ] 1.7290030 GHz
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Marker Markar
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function Function Result |
ML 1 1728744 GHz 21.36 dém Ml i 1.728003 GHz 21,77 dém
TL 1 1,7280045 GHz 11,40 dBm occ Bw 1.438561439 MHz 1 1 1,7280245 GHz 10,04 dBm occ Bw 1.418581419 MHz
T2 i 17284431 GHz 10.26 dém T2 i 1.7204431 GHz 11.63 dém
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trum . pectrum .
Ref Level 30.00 Gbm  Offset 1170 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.70 0B & RBW 300 khz
o art 30de SWT 1264 @ YBW 1MHZ  Mode Auto FFT o Att 30dB  SWT 126 s @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
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Marker Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML T L.754116 GHz 21.55 dém ML 1 1.753357 GHz 21.22 dBm
TL 1 17530569 GHz 9.23 dBm Occ Bw 1.458541459 MHz T1 1 1.7530569 GHz 11.04 dBm Occ Bw 1.438561439 MHz
T2 i 17545155 GHz 11.61 dém T2 i 1.7544955 GHz 10.00 dém
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ssamonias. FCC RADIO TEST REPORT Report No. : FG9D3102

LTE Band 4
Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

pectrum - -
Ref Level 30.00 Gbm  Offset 1170 db = RBW 300 khz RefLevel 20.00 dbm  Offset 11.70 OB & RBW 300 kHz
o att 0GB SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT e att 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
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Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 1711776 GHz 22.55 dém ML 1 1.711716 GHz 23.96 dBm
TL 1 17107567 GHz 11.56 dBm Occ Bw 1.438561439 MHz T1 1 1.7107268 GHz 12,36 dBm Occ Bw 1.498501459 MHz
T2 i 17121953 GHz 11.00 dém T2 i 1.7122253 GHz 11.23 dém
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Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

pectrum - pectrum -
Ref Level 30.00 cbm  Offset 1170 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.70 o & RBW 300 khz
o At 0B SWT  12.6ps @ VBW  1MHz  Mode Auto FFT e At 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 22.40 dBin) ] Mi[1] 22.47 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML T 1,726236 GHz 22.48 dbm [ 1 1.726236 GHz 22.47 dBm
T 1 1,7257268 GHz 11,22 dBm 0cc Bw 1,468531969 MHZ T 1 1,7257567 GHz 10,79 dem 0cc Bw 1,468531969 MHZ
T2 1 1.7271953 GHz 12.38 dbm T2 1 17272253 GHz 11.70 dém

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

trum . pectrum .
Ref Level 30.00 Gbm  Offset 1170 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.70 0B & RBW 300 khz
o art 30de SWT 1264 @ YBW 1MHZ  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 22.81 dBm) Mi[1] - 23.56 dBm)
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value ¥-value | _Function | Function Result |
ML T 1753794 GHz 22.81 dém ML 1 1.753314 GHz 23.58 dBm
TL 1 17528047 GHz 10.51 dBm Occ Bw 1.458531469 MHz T1 1 1,7527747 GHz 11.67 dbm Occ Bw 1.458531469 MHz
T2 i 17542732 GHz 10.06 dém T2 i 1.7542433 GHz 12.22 dém
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D3102

LTE Band 4

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum - -
Ref Level 30.00 Gbm  Offset 11,70 db = RBW 300 khz RefLevel 20.00 dbm  Offset 11.70 OB & RBW 300 kHz
o att 0GB SWT  16.9ps @ VBW  1MHz  Mode Auto FFT e att 30dE SWT  1B9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 23.22 dBim) Mi[1] 22.55 dBm)
2 1.7116080 GHz - o 1.7122880 GHz
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CF 1.72 GHz 1001 pts Span 40.0 MHz CF 1.72 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 1711608 GHz 23.22 dém ML 1 1.712288 GHz 22.55 dBm
TL 1 17111638 GHz 12,93 dBm Occ Bw 1.438561439 MHz T1 1 1.7111289 GHz 10.45 dBm Occ Bw 1.518481518 MHz
T2 i 17126074 GHz 12.89 dém T2 i 1.7126474 GHz 9,99 dem
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum - pectrum -
Ref Level 30.00 Gbm  Offset 11,70 db = RBW 300 khz RefLevel 20.00 dbm  Offset 11.70 OB & RBW 300 kHz
o att 0B SWT  18.9ps @ VBW  1MHz  Mode Auto FFT e att 30dE SWT 185 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[ [EEEY 22.61 dBin) [EEEY 23.24 dBim)
2 AT 1.7247480 GHz - 1.7246680 GHz
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CF 1.7325 GHz 1001 pts Span 40.0 MHz CF 1.7325 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1724748 GHz 22.61 dém Ml i 1.724668 GHz 23,24 dam
TL 1 1,7236289 GHz 11,04 dBm 0cc Bw 1.478521479 MHz 1 1 1,7236688 GHz 12,24 dBm 0cc Bw 1.478521479 MHz
T2 i 17251074 GHz 13.47 dBm T2 i 1.7251474 GHz 13.04 dém
trum . pectrum .
Ref Level 30.00 Gbm  Offset 1170 db & RBW 300 khz RefLevel 20.00 dbm  Offset 11.70 0B & RBW 300 kHz
o art 30de SWT  16.5us @ YBW 1MHZ  Mode Auto FFT o Att 30dB  SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 1007100
[@ 1Pk M |
Mi[1] 22.93 dBm Mi[1] 22.93 dBm
o 17531120 GHz . R § 17635110 GHz
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CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value ¥-value | _Function | Function Result |
M1 1 1.753112 GHz 22.93 dBm M1 1 1.753511 GHz 22,93 dBm
TL 1 1,7523526 GHz 10.13 dBm Oce Bw 1.478521479 MHz T1 1 1.7523526 GHz 12,41 dBm Oce Bw 1.478521479 MHz
T2 i 17530312 GHz 11.11 dém T2 i 1.7538312 GHz 11.18 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

Spe n

SGL Count 100/100

Ref Level 3000 dém Offset 11.70 de

Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHE GHnEKARS
. . x ABS Li SPURIOUS INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;'::P 5
10 dem ,”i\ 10 dém .'F\
ode {f 1 0 dem H
-10 dem - 0 dam—4
SPURIOUS_LINE_ABS I
20 dem l ||| l
-30 dBm 1 Hi .
o g |/ W \ | i)
N I — [ o
il IR S i -
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70866 GHz -26.06 dém -13.06 d& 1.753 GHz 1.755 Ghz 100.000 kHz 175475 GHz 1514 dBm -14.96 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.70995 GHz -28.61 dBm -15.61d8 1.755 GHz 1.756 GHz 20,000 kHz 175500 GHz -28.82 dBm -15.82 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71028 GHz 14.19 dBm -15.81 dB 1.766 CHz 1768 GH2 1.00D Mz 75693 oHe 30,62 dBm Z17.69 B
T - —
)i [ ™
Date: Date:
Lowest Band Edge / Full RB Highest Band Edge /Full RB
o
Spectrum || se n v
Ref Level 30.00 dBm  Offset 11.70 dé Mode Auto Sweep Ref Level 30.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
ods
-10 dBm
SPURIOUS_LINE_ABS
20 dem
-30 dBm .
40 dem ,MJ! | \JMI'H w !
A
T M W ‘J’W wwm-mm‘ka ’
Rl ) -50 dem
v W
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170899 GHz -31,26 dém -18.26 d& 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75389 GHz 5.09 dBm -24.01 d&
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -37.43 dém -24.43 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -38.74 dBm -25.74 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71028 GHz 5,02 dém -24.97 dB 1.766 CHz 1768 GH2 1.00D Mz 75601 CHe 28.35 dBm CIE3E B
T - —
i (] i ™
Date: 06:5B8:03 Date: 5
TEL : 886-3-327-3456 Page Number 1 A4-18 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 11.70 de
SGL Count 100/100

Mode Auto Sweep

06:54:10

@1 AvoPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 uguﬂr‘m PURIOUS_| INE_ABS PABS ZDUB;‘L.": 8
10 dBm ﬂ 10 dBm r"‘\
ode fl i\l 0 dem ; i
|
-10 dam | -10 dem '[ !
SPURIOUS_LINE_ARS |
-20 dem [ 20 dB
-30 dBm : -30 dih|
j ‘ ki
-40 dem M“'{, L — o dorm \ i lu ! N
- ¥ N
Bt Tl W ke m
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70868 GHz -29.51 d&m -16.51 d& 1.753 GHz 1.755 GHz 100.000 kHz 1.75472 GHz 13.22 dBm -16.78 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -33.70 dém -20.70 dB 1,755 GHe 1756 GHz 20.000 kHz 1.75500 GHz 232,70 dBm -19.70 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71024 GHz 13.87 dém _ieasde 1.756 GHz 1.765 GHz 1,000 MHz 1.75630 GHz ~27.73 dbm “14.73 dB
i J ra il

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dBm Offset 11.70 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
9 5 5 hakS Line _$PURIOUS_LINE_ABS. PAS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dem 10 dBm:
ods
-10 d8m
SPURIOUS_LINE_ABS
-20 dem
-30 dBm !
40 dem 1L WM v\Lﬁ ,l
- M LI
Lot it il Mg -
aKE 50 dbm -
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts StD_E .765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -30.92 d&m 7.02 d8 1.753 GHz 1.755 GHz 100.000 kHz 1.75465 GHz 6.53 dBém -23.47 dB
1.709 GHz 1710 GHz 20.000 kkz 1.70999 GHz -35.61 dbm 22,61 d8 1.755 GHz 1.756 GHz 20.000 kHz 175501 GHz -36.13 dBm -23.13 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71074 GHz 5.72 dBm -24.28 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75620 GHz 55,59 dBm ~12.50 dB
]—r T ; —
1 ]
Date: 06:55:3
TEL : 886-3-327-3456 Page Number 1 A4-19 of 39

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 4/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 fvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
1 5 3 ABS Lt SPURIOUS, INE_ABS PASS
20 UIB’I'F“H PURIOUS_) INE_ABS PABS 20 ﬂB;’:i‘p S
10 dBm {f“r 10dBm -
H
0ds J Hl 0 dBm ‘f ‘\
-10 dem -10 dBm i
-20 dem J. W‘;L -20 dem—{ H' H
-30 dém 'L JW ,| m -30 dBm Hk i
-40 dem ] J#M il fm'\ an Eﬁl\ . ”W‘w [
VIS WUV BH ll (| \A o |
S ¥ —sildem
e
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.713 GHz |||['Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70865 GHz -29.14 dém -16.14 d& 1.752 GHz 1.755 Ghz 100.000 kHz 175461 GHz 15.54 dBm -14.45 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz ~35.67 dbm -22.67 d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -35.65 dBm -22.65 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71043 GHz 15.21 dBm -14.79 dB 1.756 GHz 1768 GH2 1,000 Mz 75607 CHe 25 89 dhm 1269 db
—
i J [ i
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ I o
£ ctrum 5 um v
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
ode f 1 0 dBm f il
] [ |
-10 dém -10 dem |
SPURIOUS_LINE_ABS { 1 ; \
-20 dem 1 \ -20 dBm {( l
.30 dem JJ N -30 dBm
-40 dem M ly a0 i) R'k ul[u@‘ |
M-WMJM"'W")M f \‘J‘ ‘ m‘*‘«*‘%m "
= %50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Range Up RBW | Freguency | __Powerabs |  alimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70893 GHz -38.32 dém -20.32 d& 1.752 GHz 1.755 Ghz 100.000 kHz 175391 GHz 7.35 dBm -22.65 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.70589 GHz -37.55 dbm -24.59 d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75501 Gz -38.31 dBm -25.31 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71095 GHz 6.70 dBm -23.30 dB 1.756 GHz 1768 GH2 1,000 Mz 175613 oHe 30.35 dBm ~17.59°d
T - —
i (] i ™
Date: 06:24:38
TEL : 886-3-327-3456 Page Number 1 A4-20 of 39

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 4 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

Ref Level 3000 dém Offset 11.70 de

Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr (@1 fvgPwr
Limit §heck PAFS | SPURIGNE CHNEKARS PABS
G | 3 3 DARS Lt SPURIOUS, INE_ABS PAES
20 dIBIﬁr‘IH PURIOUS_) INE_ABS PABS ZDUB;'::P S
10 dBm {'\ 10 dbm f L
0de ‘ \ 0 dem f l‘
-10 dém — -10 dBm
SPURIGUS. INE_AB5 , l
-20 dem H Wi 20 dem— h
<30 dem I ! H -30 dem ﬁ' il 'i'
40 dBm y b . 4 i 40 g \ J‘MI
USRI l J lL , \_ \ uL.l,.._..,_,Lw_, hasei .
=0 dsm Sy m—4
" N
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz || Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70873 GHz -31.48 dém -18.48 d& 1.752 GHz 1.755 Ghz 100.000 kHz 1.75459 GHz 14.31 dBm -15.69 d&
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz ~39.17 dém -26.17 d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75505 GHz -40.13 dBm -27.13 dB
1.710 GHz 1.713 GHz 100,000 khz 1.71043 GHz 14.19 dém -15.61 dB 1.756 GHz 1765 GHz2 1,000 Mz 170613 ohs 37,26 dbm 1425 B
- —
)i (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
£ cErum S um v
Ref Level 30.00 dBm  Offset 11.70 dé Mode Auto Sweep Ref Level 30.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
9 5 5 hakS Line _$PURIOUS_LINE_ABS. PAS:
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dem 10 dBm:
odB 4 0 dém { \
} | | |
-10 dem i -10 dBm—1 !
SPURIOUS_LINE_ABS i l r H
-20 dem ﬂ -20 dBm J {
-30 dBm s -30 dem—it Il' r
40 dem il n'nw JJ LT 4UW k “H_Iﬂu ,
el ' LI
s S A
e <1 S0 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts StD_E .765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70897 GHz -32.97 dém 9.97 d& 1.752 GHz 1.755 GHz 100.000 kHz 1.75461 GHz 6.78 dBm -23.22 dB
1.709 GHz 1710 GHz 30.000 kkz 1.70897 GHz -35.25 dm -22.25 8 1.755 GHz 1.756 GHz 30.000 kHz 175502 GHz -35.05 dBm -22,05 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71072 GHz 7.19 dBm -22.81 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75645 GHz 28,74 dBm C15.74 dB
]—v T ; —
1 ]
Date: 06:25:59
TEL : 886-3-327-3456 Page Number 1 A4-21 of 39

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 4/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit fheck PAES | SPURIGE CHNEKABS_ PABS
6 3 5 ABS Lt SPURIOUS, INE_ABS PAES!
20 dIB!I'F“H PURIOUS_) INE_ABS PABS 20 ﬂB;’:i‘p S
10 dBm f 10dBm ﬂ\\
0ds { 0 dem 1
-10 dem ‘ -10 dem [
SPURIOUS_LINE_ABS \
-20 d8m ’ Lr -20 dBm T
-30 dom I | -30 dBm ﬂ l I
s i N Wy / L
A R N R B VL T, L1y —
oo -1 e -50 dem
e UL it AP
+60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||['start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -25.17 dém -12.17 d& 1.750 GHz 1.755 Ghz 100.000 kHz 1.75466 GHz 15.45 dBm -14.55 d&
1.708 GHe 1.710 GHz 50.000 kHz 1.70893 GHz -31.18 dém -18.18 d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75801 GHz -31.80 dBm -18.80 de
1.710 GHz 1.715 GHz 100,000 kHz 1.71033 GHz 1550 dem | -14.50 d 1.756 GHz 1765 GH2 1,000 Mz 7604 Chs T S EEEPT
)i J [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ I o
E ctrum 5 um v
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
rﬂw A
0ds 0 dém / l\
-10 dem -10 dBm
SPURIOUS_LINE_ABS l l
-20 dem -20 dBm
M I
-30 dBm -30 dBm ﬁ !.'\‘ .W
40 dBm : 40 dem il "mﬂ\‘
Lsds B, W Y Wk, N
o e |
£ cam -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz }||[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Range Up RBW | Freguency | __Powerabs |  alimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70893 GHz -26.83 dém -13.83 d& 1.750 GHz 1.755 Ghz 100.000 kHz 1.75394 GHz B.94 dBm -21.06 d&
1.709 GHz 1.710 GHz 50.000 kHz 1.70955 GHz -28.91 dbm -15.51d8 1.755 GHz 1.756 GHz 50,000 kHz 175501 GHz -29.12 dBm -16.12 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71051 GHz 8.14 dBm -21.86 dB 1.756 GHz 1765 GH2 1.00D Mz 75607 CHe 25,95 dBm 1288 B
]—v T ; —
it w
Date: 03:16:17
TEL : 886-3-327-3456 Page Number 1 A4-22 of 39

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 4/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Lt SPURIOUS, INE_ABS PASS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dBm Jl 10 dBm ';\\
ode {‘ 0 dem 1
-10 dam T -10 dBm T
SFURIOUS_LINE_ABS I N m
-20 d8m I -20 dBm ; -
-30 dBm W -30 dBm il ‘ L .
A ‘UWM
-40 dem . 40 dBm Jﬂl { }
L f W Ll
EGE o) W \\"q! | 50 dem . i
(T T 1| et =
+60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz || start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70888 GHz -28.78 dBm -15.78 d& 1.750 GHz 1.755 Ghz 100.000 kHz 1.75464 GHz 15.61 dBm -14.19 d&
1.703 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -28.91 dBm -15.91 dB 1755 GH= 1788 anz 20,000 kHz 175501 GHz 20.40 dBm 640 de
1.710 GHz 1.715 GHz 100,000 kHz 1.71031 GHz 15,68 dem | -14.52.d8 1.766 CHz 1768 GH2 1.00D Mz | 7ee04 CHe 28.66 dBm 1586 db
i J [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ I o
£ strum S um v
Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém 10 dem
by, Ay
Ddb ‘f“ l 0 dem f L\|
-10 d8m JI -10 dBm | -
SPURIOUS_LINE_ABS I l ‘J i
20 dem J \ 20 dim } :
-30 dém o ‘WL -30 dém ‘ml“ |
40 dem h‘u—” A‘J " 40 B \utn J"\n. Wi,
i ) T A
\ B M, e o
RSl 7 50 dem 1)
o] | (b}
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz }||[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Freguenc | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70864 GHz -30.36 dém -17.36 d& 1.750 GHz 1.755 Ghz 100.000 kHz N T 6.46 dBm -zawl
1.709 GHz 1.710 GHz 50.000 kHz 1.70957 GHz ~33.47 dBm -20.47 8 1.755 GHz 1.756 GHz 50,000 kHz 175500 GHz -33.80 dBm -20.90 dB
1,710 GHz 1.715 GHz 100,000 kHz 171117 GHz 5,86 dem -24.14 dB 1.766 CHz 1768 GH2 1.00D Mz 175800 GHz 31.52 dBm IE.52 B
]—v T ; —
J1 £
Date: 03:1 33
TEL : 886-3-327-3456 Page Number 1 A4-23 of 39

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

12.FEB.2020 03:3B:23

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
s . x ABS Li SPURIOUS, INE_ABS PAES
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s
i il
10 dBm 10 dBm } \
0de ‘I \ 0 dBm J ‘
-10 dBm | -10 dem [
SPURIDS. LINE 2% [ 'R
-20 dBm 'J lw‘uf\ _20 dem f.ﬁu !
-30 dBm J L /\ 30 dBm ‘Fll u Il PCLN
-40 dem - | -40 dBm I’ﬂ‘.! Y
{‘ \ i \ THteansdnan o
Bl <l oy -50 dBm
TN A A et . | || NS NSNSV SV e o il
+60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|'start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70878 GHz -32.26 dém -19.26 d& 1.745 GHz 1.755 Ghz 100.000 kHz 175422 GHz 15.25 dBm -14.75 d&
1.708 GHe 1.710 GHz 100.000 k2 1.70856 GHz -35.86 dém -22.80 do 1.755 Gz 1.756 GHz 100.000 kHz 1.75801 GHz -35.25 dBm -22.25 d8
1.710 GHz 1.720 GHz 100,000 kHz 171073 GHz 15.49 dBm -14.51 dB 1756 CHz 1768 GH2 1,000 Mz 75600 CHe ~30-70 dhm ~17.79°d8
—
)i J [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectrum B um
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm
0dB ] ‘\ 0 dem I \
-10 d8m : -10 dBm
i [ | ||
-20 dém T T -20 dBm " \\
-30 dBm » u\ -30 dBém )J.u.’ A;
-40 dBm T 2l \ -40 dBm ) WI‘
WW "4 \, L w
it ’\,\_W -50 dem s
Riaaa SVESIISERVRRIRS | | SASPPNEPN SRR
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz_| ||Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70841 GHz -34.62 d&m -21.62 dé 1.745 GHz 1.755 GHz 100.000 kHz 1.75404 GHz 7.81 dbm -22.19 dB
1.709 GHz 1710 GHz 100.000 kHz 1.71000 GHz -29.77 dm -16.77 8 1.755 GHz 1.756 GHz 100.000 kHz 175504 GHz -29.26 dBm -16.26 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71127 GHz 8.11 dBm -21.80 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75630 GHz 32.39 dBm -19.39 dB
]—r . = —
i 2
Date: 12.FEB.2020 03:40:5
TEL : 886-3-327-3456 Page Number 1 A4-24 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

12.FEB.2020 03:

@1 AvgPwr (@1 AvgPwr
Limit dheck PAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 ckine S
10 dBm rﬂ\ 10 dBm {fl‘\
0 de ! \ 0dem - ‘
-10 d&m T -10 dBm PI T
SPURIOUS. LINE_ABS { \ w |
-20 dem / ”.hl.l -20 dem JMU i :
-30 dBm i -30 dBm . :
, il A _ Al W
40 dem 7 - 40 dBm f . N
il Lf \ h H i [ \ -
s i | 50 dBm -
e
I \’lﬁ‘-ﬂ”ﬂ e s 1| | e SR e i g
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||| start 1.745 GHz. 3003 pts Stop 1.765 GHz
purious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 170854 GHz -32.45 dBm -19.45 d8 1.745 GHz 1.755 GHz 100.000 kHz 1.75425 GHz 15.30 dBm -14.70 dB

1.709 GHz 1.710 GHz 100.000 kHz 1.70957 GHz -35.07 dém -22.07 dB 1,755 GHe 1756 GHz 100.000 kHz 1.75505 GHz -34.04 dBm —21.04 dB

1.710 GHz 1.720 GHz 100.000 kHz 1.71078 GHz 15.43 dém -14.57 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75606 GHz -32.89 cBm -19.89 dB

—
] J [ | il

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem 10 dBm:
!N"V\F’\ /Wl
bde 0 dem ( '\
-10 d8m | -10 dBm
SPURIOUS_LINE_ABS [ \ { '
-20 dem IJ T -20 dBm i ‘
|
-30 dBm T ] -30 dBm " =
' J 'Jl ).u g

-40 dem 40 dem ‘NW

T v -50 dBm

"’k""-"v\ o T | | | RSV PPN YR .
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts StD_L .765 GHz
purious Emissiurll; | | | I Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1,70861 GHz -37.07 dém -24.07 dé 1.745 GHz 1.755 GHz 100.000 kHz 1.75339 GHz 6.92 dBm -23.08 dB

1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -34.02 dBm -21.02 dB 1,755 GHe 1.756 GHz 100.000 kHz 1.75505 GHz -31.07 dBm -13.07 dB

1.710 GHz 1.720 GHz 100.000 kHz 1.71152 GHz 6.67 dBm -23.33 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75619 GHz -36.41 dBm -23.41 dB

]_, - = —
I (]
Date: 12.FEB.2020 03:42:08
TEL : 886-3-327-3456 Page Number 1 A4-25 of 39

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 4 /

15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.70 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm ‘\‘ 10 dBm
0 de { } 0dem
-10 dBm ! | -10 dBm
SPURIOUS_LINE_ABS | ﬂ!f
-20 dem , ‘1 -20 dem ) 1
-30 dBm f -30 dBm i
\ .
o A ' I oo il N
I P N
St i) # I’ \ ] /
"t 3 o -50 dem
-
(S N U USRS || WNSRIUUR RIS WOV SIS, F e
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70890 GHz -34.41 dBm -21.41 dé 1.740 GHz 1.755 GHz 100.000 kHz 1.75399 GHz 15.54 dBm -14.46 dB
1.709 GHz 1710 GHz 150.000 kHz 1.71000 GHz -36.16 dBm -23.18 8 1.755 GHz 1.756 GHz 150.000 kHz 175516 GHz -35.43 dBm -22,43 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71100 GHz 15.20 dém L 1.756 GHz 1.765 GHz 1,000 MH2 1.75600 GHz ~34.21 dBm 2121 dB
i J i i
12.FEB.2020 03:59:15
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum B um
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGIECLiNEKARS_ PABS
. . . AES Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dém 10 dBm T
™A [
0dB ’ \ 0 dem / T
-10 d8m -10 dBm J‘
T ] ||
-20 dem il -20 dBm i -
o w Y .
-30 dBm u\ -30 dem f 1
-40 dem -40 dem |.' /-
o 9 1 w 1
it W Uy, T L LT
fi M 50 dem - —
Jk"'""'""ﬁ'\ [ I ,w'vnwwwu..—w-wf\-«- e A
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70872 GHz -33.00 d&m -20.00 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.75321 GHz 9.29 dém -20.71 dB
1.709 GHz 1710 GHz 150.000 kHz 1.71000 GHz -26.63 dm -13.63 8 1.755 GHz 1.756 GHz 150.000 kHz 1.75500 GHz -26.53 dBm -13.53 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71176 GHz 7.85 dBm s 1.756 GHz 1.765 GHz 1,000 MH2 1.75627 GHz -58.17 dBm 1517 dB
) J v j >
Date: 12.FEB.2020 04:01:53
TEL : 886-3-327-3456 Page Number 1 A4-26 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

12.FEB.2020 04:0

@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
s . x ABS Lt SPURIOUS, INE_ABS PAES
20 ghine _FPURIOUS }INE_ABS pABS 20 chine s
10 dBm f 10 dbm ( |
0de ‘, l\ 0 dem IJ l{
-10 dem, f' -10 dem
SPURIOUS_LINE_ABS | ‘MIM kflf ]
-20 dem 1 L -20 dem M' \
-30 dém i ’]\ -30 dBm J ‘ 'W
-40 dBm J ‘ LJ i -40 dBm ﬂ' hk
- \ J, N
-0 dem -50 dem: —
Vo W‘J’“’
B T L a1 | S N et I
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz || start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70898 GHz -32.40 dém -19.40 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.75396 GHz 15.73 dBm -14.27 d&
1.709 GHz 1.710 GHz 150.000 khz 1.70582 GHz ~33.50 dbm -20.60 d& 1.755 GHz 1.756 GHz 150,000 kHz 1.75502 Gz -32.00 dBm -19.90 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71104 GHz 15.31 dBm -14.69 dB 1.756 GHz 1765 GH2 1,000 Mz 75603 CHe 3152 dbm 1652 db
—
)i J [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
3 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine S
10 dBr 10 dBm "I'\
0 dB ’/ﬂﬂ"w\\ 0 dem fv \
-10 dBm - -10 dBm 1
SPURIOUS_LINE_ABS J \ l \
20 dem ﬂ‘“ 20 dim d
| 8
-30 dBm "11 -30 dem r“j
-40 dem b Tw“" 40 dem \j'f M
- L‘ . ,f L
= - 50 dem
vw ™
e LTl ISP P IRV | || [DSPYONUP TSN PRy PRV VT
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1.70885 GHz -32.77 dém -19.77 dé 1.740 GHz 1.755 GHz 100.000 kHz 1.75390 GHz 8.61 dém -21.39 dB

1.709 GHz 1710 GHz 150.000 kHz 1.70899 GHz -27.75 dém -14.75 8 1.755 GHz 1.756 GHz 150.000 kHz 175501 GHz -26.63 dBm -13.63 dB

1,710 GHz 1.725 GHz 100,000 kHz 171143 GHz 859 dem 21418 1.766 CHz 1765 GH2 1.000 MH2 178617 GHz -32.37 cBm -19.37 dB

) J v j >
Date: 12.FEB.2020 04:03:12
TEL : 886-3-327-3456 Page Number 1 A4-27 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D3102

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

12.FEB.2020 05:

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem 1 10 dBm ﬂ
ode H 0 dem
} | I

-10 d&m H -10 dBm L
SPURIGUS. LINE 85 ’ ’
-20 dem l “ -20 dem r"U
-30 dBm f l -30 dBm FHE
-40 dem A IAJ \ Jﬂ\ -40 dBm ]j\]. 1\ \\U‘n

Fi— = -50 dem U

b o
) \Aaprnd ey T ST v.ww.m..u\,’\w,ww_uw.m.‘m oot e PR

-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit

1.700 Gz 1.700 GHz 1.000 MHz 1.70900 GHz -41,56 dem -28.56 d& 1.735 Ghz 1.755 Ghz 100.000 kHz 1.753587 GHz 15.02 dBm -14.08 d&

1.708 GHe 1.710 GHz 200.000 kHz 1.70866 GHz ~36.87 dém -23.87 dB 1.755 GHz 1.756 GHz 200.000 kHz 1.75837 Gz -36.73 dBm -23.76 d8

1,710 GHz 1.730 GHz 100,000 kHz 171147 GHz 1.3 dem | 1486 d 1756 CHz 1768 GH2 1,000 Mz 760 chs 4055 dbm 5755 b

T
i (] i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectrum B um
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBf 10 dBm
" " Ha
[ "
0 dB 0 dem I‘ }
-10 d8m ‘, } -10 dBm |
SPURIOUS_LINE_ABS ] L I
20 dem - \‘ -20 dBm yi \r\
-30 dBm {';’ \lll -30 dem r‘# v
\
-40 dem w \‘M 40 dBm / \ l | |-
A ! N
" = 50 dem TTAr
L e T e ] e e
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_L .765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -35.98 d&m -22.98 d8 1.735 GHz 1.755 GHz 100.000 kHz 1.75269 GHz 5.16 dBém -21.84 db
1.709 GHz 1710 GHz 200.000 khz 1.70856 GHz -36.91 dbm -23.51 8 1.755 GHz 1.756 GHz 200,000 kHz 175504 GHz -32.70 dBm -19.70 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71195 GHz 8.57 dBm -21.43 d 1.756 GHz 1.765 GHz 1,000 MH2 1.75615 GHz -57.16 dBm 14,16 dB
]—r . = —
i 2
Date: 12.FEB.2020 05:15:5
TEL : 886-3-327-3456 Page Number 1 A4-28 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 4/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s
10 dBm “ 10 dBm ‘nl
ods JI l 0 dem | l
-10 d8m -10 dBm 4
SPURIOUS_LINE_ABS J ‘“‘ A J |\
-20 deém [ U\ -20 dBm M \
-30 dBm [ | -30 dBm f\ lL l
40 dem -+ | h 40 dBm i ‘WJ - ’\ .
N A
B o -50 dem v,
T SRRV APPSR PR | | S Al Bt st A ]
60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -40.54 dém -27.54 d 1.735 GHzZ 1.755 GHz 100.000 kHz 1.75351 GHZ 15.27 dBm -14.73 dB
1.708 GHe 1.710 GHz 200.000 kHz 1.70851 GHz ~34.02 dém -21.02 do 1.755 GHz 1.756 GHz 200.000 kHz 1.75541 Gz -33.62 dBm -20.62 de
1,710 GHz 1.730 GHz 100,000 kHz 171145 GHz 177 dem | -is.z3de 1.766 CHz 1768 GH2 1,000 Mz 75606 CHe ~34 26 dbm 3128 db
T
i (] i

12.FEB.2020 05:14:25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectrum B um
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBm 10 dBm
N il
0 dB 0 dem t
| ] |
-10 d8m | -10 dBm ! |
SPURIOUS_LINE_ABS ) l
-20 dem -20 dBm -
Pl ¥
s \ f A
-30 dBm - \ -30 dBm ,j )
-40 dBm g -40 dBm fff %
: \ 50 dém
\J‘\\-\-.. ) .AM
B B B L T L (WUTRWEPIE ey
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_L .765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70883 GHz -37.89 dém -24.89 d& 1.735 GHz 1.755 GHz 100.000 kHz 1.75327 GHz .07 dém -21.93 dB
1.709 GHz 1710 GHz 200.000 khz 1.71000 GHz -34.26 dm -21.28 8 1.755 GHz 1.756 GHz 200,000 kHz 1.75500 GHz -34.10 dBm -21.10 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71215 GHz 7.09 dBm -22.01 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75600 GHz -34.97 dBm 5197 dB
]—r . = —
i 2
Date: 12.FEB.2020 05:1 16
TEL : 886-3-327-3456 Page Number 1 A4-29 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

Conducted Spurious Emission

LTE Band 4/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ué]
Ref Level 0,00 dBm  Offset 11,70 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PAES Limit 'thrrk PaES
10 ddRE INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm
s
—— e, ~ ~40 dBm - vy
50 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 888.74813 MHz -43.78 dBm -30.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 888.74813 MHz -43,93 dem -30,93 di
1.000 GHz 1.700 GHz 1.000 MHz 1.68933 GHz -43.12 dBm -30.12 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66239 GHz -43.11 dBm -30.11 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.84300 GHz -41,40 dBm -28,40 dB 1,765 GHz 3,000 GHz 1.000 MHz 2.85617 GHz -41,38 dBm -28,38 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99292 GHz -36.02 dBm -23.02 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99742 GHz -35.99 dBm -22,99 db
9.000 GHz 13.000 GHz 1.000 MHz 12.84427 GHz -38.99 dBm -25.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.39645 GHz -39.14 dBm -26.14 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71957 GHz -36.20 dBm -23.29 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73623 GHz -36.30 dBm -23.30 di
hid bl
L VA J - L JL 4 ‘
FEB.20
Spectrum o
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
"
-40 dB - - -40 dBm - -
50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 866.44928 MHz -43.72 dBm -30.72 dB 30,000 MHz 1,000 GHz 1.000 MHz 843.18081 MHz -43.87 dBm -30.87 dB
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